
Spare parts list

 

CS5000DW 100/150 W

6721859784
(2025/07) JF

1



 
 2025/07 2 6721859784



 
 2025/07 3 6721859784



Spare parts list

1
Casing + Fan CS5000DW 100/150 W

 
 2025/07 4 6721859784



Pos Description Ordering no. PG

C
S5

00
0D

W
 1

00
 W

C
S5

00
0D

W
 1

50
 W

Remarks

1 Bolt M6 8 736 502 283 10 ■ ■
2 Cover top + insulation 8 736 502 284 31 ■ ■
3 Spacer 8 736 502 338 12 ■ ■
4 Back and side panel + insulation 8 736 502 286 31 ■ ■
5 Screw hook 10x95 + Rawlplug set 8 736 502 340 14 ■ ■
6 Front panel + insulation 8 736 502 288 31 ■ ■
7 Washer M10 DIN440 Zn 8 736 502 339 10 ■ ■
8 Fan motor 8 736 502 294 46 ■ ■
9 Cover (control panel) 8 736 502 295 16 ■ ■

10 Control unit 8 736 502 296 48 ■ ■
11 Wall mounting bracket 8 736 502 299 18 ■ ■
12 Facia glass Bosch 8 736 502 307 33 ■ ■
13 Fan wheel 8 736 502 315 35 ■ ■
14 Grille 8 736 502 313 14 ■ ■

CS5000DW 100/150 W Casing + Fan

1

 
 2025/07 5 6721859784



Spare parts list

2
Heat pump CS5000DW 100/150 W

 
 2025/07 6 6721859784



Pos Description Ordering no. PG

C
S5

00
0D

W
 1

00
 W

C
S5

00
0D

W
 1

50
 W

Remarks

1 Compressor 8 736 502 276 57 ■ ■
2 Expansion valve 8 736 502 277 45 ■ ■
3 Low pressure switch 8 736 502 278 32 ■ ■
4 High pressure switch 8 736 502 279 32 ■ ■
5 Two-way valve 8 736 502 280 41 ■ ■
6 Filling valve 8 736 502 281 28 ■ ■
7 Filling valve 8 736 502 281 28 ■ ■
8 Temperature sensor 8 736 502 297 25 ■ ■ <=FD478 (10/2024)
9 Temperature sensor 8 736 502 297 25 ■ ■ <=FD478 (10/2024)

10 Temperature limiter 80°C 8 736 502 305 26 ■ ■ <=FD478 (10/2024)
11 Temperature sensor 8 736 502 297 25 ■ ■
12 Temperature sensor 8 736 502 311 25 ■ ■
13 Temperature sensor 8 736 502 297 25 ■ ■
14 Set sensor 100L 8 755 002 474 ■ >=FD479 (11/2024)
14 Set sensor 150L 8 755 002 486 ■ >=FD479 (11/2024)

CS5000DW 100/150 W Heat pump

2

 
 2025/07 7 6721859784



Spare parts list

3
Control CS5000DW 100/150 W

 
 2025/07 8 6721859784



Pos Description Ordering no. PG

C
S5

00
0D

W
 1

00
 W

C
S5

00
0D

W
 1

50
 W

Remarks

1 Capacitor Compressor 8 736 502 290 28 ■ ■
2 Transformator 8 736 502 291 33 ■ ■
3 Capacitor Fan 8 736 502 292 19 ■ ■
4 Main PCB 8 736 502 293 45 ■ ■
5 Connecting lead Electric heater 100L 8 736 502 314 32 ■
5 Connecting lead Electric heater 150L 8 736 502 342 30 ■

CS5000DW 100/150 W Control

3

 
 2025/07 9 6721859784



Spare parts list

4
Cylinder CS5000DW 100/150 W

 
 2025/07 10 6721859784



Pos Description Ordering no. PG

C
S5

00
0D

W
 1

00
 W

C
S5

00
0D

W
 1

50
 W

Remarks

1 Anode 8 738 709 210 31 ■ ■
2 Gasket rubber (10x) 8 738 705 657 0 18 ■ ■ <=FD478 (10/2024)
3 Gasket 8 738 705 658 0 15 ■ ■ <=FD478 (10/2024)
4 Flange 8 738 720 125 19 ■ ■ <=FD478 (10/2024)
5 Screw M8x16–DIN 933 (10x) 8 738 705 660 0 10 ■ ■ <=FD478 (10/2024)
6 Thermostat/Int TSE 16A T115 8 738 713 044 31 ■ ■
7 Cover 8 736 502 301 16 ■ ■
8 Heating element 1500W / 230V 8 738 705 655 0 30 ■ ■
9 Pipe (Domestic hot water) 8 736 502 302 16 ■ ■

10 Anchorage (10x) 7 736 502 126 10 ■ ■
11 Galvanic insulation (2x) 8 738 705 664 0 21 ■ ■
12 Safety relief valve with lever 8 738 708 492 27 ■ ■
13 Plastic sleeve (inlet nozzle) 8 736 502 303 ■ ■
14 Mains cable 100L 8 736 502 309 32 ■
14 Mains cable 150L 8 736 502 341 34 ■
15 O-ring Ø12x2mm (10x) 8 738 713 043 10 ■ ■
20 Sleeve for anode М8 D80NF (10x) 8 738 742 486 11 ■ ■ >=FD479 (11/2024)
21 Gasket flange assymetric D80NF 8 738 742 485 16 ■ ■ >=FD479 (11/2024)
22 Screw M6x19 10.9 Delta Protekt D80 (10x) 8 738 742 455 10 ■ ■ >=FD479 (11/2024)
23 Flange asymmetrical Zn var1 D80NF 8 738 742 482 22 ■ ■ >=FD479 (11/2024)
24 Nut (10x) 8 738 742 456 10 ■ ■ >=FD479 (11/2024)

CS5000DW 100/150 W Cylinder

4

 
 2025/07 11 6721859784



Types of appliances

Appliance Ordering no. Country Remarks

CS5000DW 100 W 7 738 340 431 BE,ES,FR,IT,NL,PT

CS5000DW 150 W 7 738 344 000 BE,ES,FR,IT,NL,PT

 
 2025/07 12 6721859784



 
 2025/07 13 6721859784


